


# Certificate of Analysis

|   |          |   |
|---|----------|---|
|  |          | Rainbow Jewelers Supply<br>2109 San Pedro / Lower Level<br>San Antonio TX 78212 |
| 24K WIRE  |          |   |
| Number of Samples Received: 1   |          |   |
| Analysis Results: 99.9% Au  |          |   |
| Through the manufacturing process, purity may be affected.                        |          |   |
| Reviewed By:<br>JK  | Jim Knox | Date of Analysis<br>12/13/2007  |